



**PREMEDICATION ORDER AS NEEDED BY PATIENT**

**Patient Name** \_\_\_\_\_

**Patient DOB** \_\_\_\_\_

**Diphenhydramine 50mg IVP** - Inject 25 to 50 mg IV PRN. Do not give with oral tablets. Confirm patient is not driving self.

**Diphenhydramine 25mg PO** - Give 1-2 tablets PO PRN. Do not give with injection. Confirm patient is not driving self.

**Tylenol 325mg/500mg PO** - Give 1-2 tablets by mouth PRN to prevent pain/headache.

**Ondansetron 4mg IVP** - Inject 4mg PRN to prevent nausea. May repeat x1 after 15 minutes for max of 8mg total.

**Ondansetron 4mg sublingual (ODT)** - Give 4mg SL PRN to prevent nausea. May repeat x1 after 30 minutes for max of 8mg total.

**Solu-Medrol 40mg IVP** – Inject 40mg IV PRN 30 minutes before infusion.

**Solu-Medrol 125mg IVP** - Inject 125mg IV PRN 30 minutes prior to infusion.

**0.9% NaCl 250mL IV fluid bolus** - Run to gravity as tolerated.

**0.9% NaCl 500mL IV fluid bolus** - Run to gravity as tolerated.

**Loratidine 10mg PO** - Give 1 tablet PO PRN.

**Cetirizine 10mg** - Give 1 tablet PO PRN x1 dose. (Avoid in kidney/liver failure)

**Provider Signature:**

**Date:**

\_\_\_\_\_

\_\_\_\_\_